
FREESTANDING GAS FIRES

Part Numbers Natural Gas Black 989926

L.P.G Black 989927

GP 40

Is
su

e 
B

N
ov

em
be

r 
20

00
P

ar
t 

# 
78

99
26

Issue B
November 2000
Part # 789926

From Serial Number 5000197



Page 2

GP 40
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position

21



Page 3

GP 40
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position

1 789271 Panel-Top, Grille - Black 1
2 789275 Panel-Rear, Control - Black 1
3 789272 Panel-Side, LH - Black 1
4 789274 Panel-Rear - Black 1
5 789283 Panel-Side, RH - Black 1
6 589073 Bracket-Pipe, Mounting 1
7 589053 Diverter-Draught, Inner 1
8 589064 Deflector-Baffle - S/S 1
9 989207 Firebox Assembly 1
10 589075 Lug-Top, Connecting 2
11 589076 Spigot-Flue, 100/150mm 1
12 789082 Glass-Side, 5 x 242 x 400 2
13 789083 Glass-Front, 5 x 737 x 400 1
14 789140 Venturi-Primary Air, Mixer 1
15 989138 Burner Assy - Natural Gas 1
• 989141 Burner Assy - LPG 1
16 789286 Panel-Front Assembly, Ledge

- Black 1
17 789270 Panel-Base, Cover - Black 1
18 789269 Pedestal Assy - Black 1
19 989168 Plate-Cover, Glass 1
20 589047 Pilot Assembly - Natural Gas 1
• 589046 Pilot Assembly - LPG 1
21 589080 Lug-Retaining, Glass 3

NOT ILLUSTRATED

501040 Nut, M6 - Nutsert 2
501061 Screw, Set M5 x 25 9
501077 Screw, Cap M5 x 12 - Allen 2
501080 Screw, Pan M4 x 50 2
501086 Grommet, 19mm 3
501330 Washer, Flat 5mm 11
501682 Nut, M6 Hex 4
501703 Washer, Flat 6 x 14 x 1.2 6
502168 Nut, M4 Hex 2

Item   Part Description Qty
 No     No

Item   Part Description Qty
 No     No

503381 Spire-Fix, Push 2
503593 Washer, Flat 4mm 2
584581 Badge-Masport, Gold 1
588076 Fitting, Flar 3/8F x 3/8 BSP - NG 3
588076 Fitting, Flar  3/8F x 3/8F BSP - LPG1
588169 Thermocouple-1000, M9 x 1 1
589001 Owners Manual 1
589004 Nut-Flare, 3/8 4
589005 Nipple-Test 1/8 BSP 1
589006 Fitting-Elbow 3/8F x 3/8 BSP - LPG 1
589044 Valve-Control 1
588410 Lead-Piezo 1
588385 Electrode-Piezo, Round 1
589135 Union-Tee with Olive, 3/8

- Natural Gas 1
589255 Injector-Main, 2.50 - Natural Gas 2
589160 Injector-Main, 1.80 - LPG 1
589051 Regulator, 3/8 1
589090 Fitting-Elbow, 3/8 x 1/4 1
589102 Log-Set, Complete 1
589147 Nut-Pilot with Olive, M10 x 1 1/4 2
988285 Tape-Flat, Glass 3 x 20 1
589173 Fitting, Elbow 3/8F x 1/4 BSP - NG 1
989209 Pipe-Main - Assy 1
989210 Pipe-Main - LPG 1
588079 Pipe-Pilot 1
989212 Pipe-Inlet 1
589043 Clip-Cable 6
989162 Plate-Metering - LPG Only 1
556082 Embers-Vermiculite (1 Bag) 1
989245 Bracket-Glass Retaining LH 1
989244 Bracket-Glass Retaining RH 1
597004 Piezo 1
789264 Trim-Glass 1
789257 Kit-Rework - Natural Gas 1
789251 Kit-Blanket 1



Page 4

GP 40
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position

989213
Fan Assembly



Page 5

GP 40
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position

Flue Kit Part Number: 588656



Page 6

GP 40
(1997 to _ _ _ _ )

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position


